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SUPERFLO® VS Variable Speed Pump Installation and User’s Guide

Illustrated Parts List
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Item # Part # Description

1 353123 Drive Cover

2 353127 Drive/Cover Kit

3 353134S Motor

4 353132S Motor/Drive Assembly

5
356012 Sealplate (Mfg. before 6/10/19)

356071 Sealplate (Mfg. after 6/10/19)

6 355619 Sealplate Gasket

7
355074 Impeller (Mfg. before 6/10/19)

C105-238PDCA Impeller (Mfg. after 6/10/19)

8
355618 Diffuser (Mfg. before 6/10/19)

355949 Diffuser (Mfg. after 6/10/19)

9
355030 Diffuser Seal (Mfg. before 6/10/19)

355331 Diffuser Seal (Mfg. after 6/10/19)

10 350094 Base

11 071131 Drain Plug

12 192115 O-ring, Drain Plug

13 350089 Volute

14 357255 O-ring, Lid

Item # Part # Description

15 355667 Strainer Basket

16 350091 Lid

17 350090 Clamp, Lid

18 353010 Volute Assembly (includes items 11-17)

19 072184 Washer, 3/8” SS (Qty. 8)

20 355621 Screw, Hex, 3/8-16 x 2-1/4 (Qty. 4)

21 355334 Screw, Hex Washer, #8-32 (Qty. 3)

22 355389 Locking Screw, Impeller

23
354545S Mechanical Seal (Mfg. before 6/10/19)

17351-0101S Mechanical Seal (Mfg. after 6/10/19)

24 354290 Screw, Hex, 3/8-16 (Qty. 4)

25 350092 Union Nut (Qty. 2)

26 350093 Union Adapter (Qty. 2)

27 6020018 O-ring, Union Adapter (Qty. 2)

28 350157 Union Kit (includes items 25-27) (Qty. 2)

* 353129Z 25 ft. Digital Input Kit

* 357923Z Fan Guard Kit, TEFC/Super-Duty

(*) Not Shown
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